	Patient Name (First, middle initial and last):                                         	                                      DOB:                                   

	 Antibiotics (Preoperative phase of Care)




☐ Abdominal Wall (Selection Required)
☐ Abdominal wall defects without mesh (e.g. umbilical hernia, epigastric hernia, pre-pubertal inguinal hernia, gastroschisis – no antibiotics recommended) 
☐ Abdominal wall defects with mesh (Selection Required)
☐ Routine Elective Including Implants (Selection Required)  
☐ ceFAZolin (ANCEF) IV Solution (NEO/PED) - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
☐ cefazolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐ clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐ Routine Elective-Implants MRSA Positive (Selection Required)
☐ vancomycin (VANCOCIN) IV syringe (NEO/PED) 15 mg/kg, IntraVENOUS, Once, For 1 Doses
Pp
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	Patient Name (First, middle initial and last):                                         	                                      DOB:                                   

	 Antibiotics (Preoperative phase of Care)




☐ Breast (Selection Required) 
☐ Clean without risk factors (e.g. - local excision of benign breast mass, not including axillary procedures) - no antibiotics recommended
☐ Clean without risk factors (e.g. - local excision of benign breast mass, not including axillary procedures) 
☐ ceFAZolin (ANCEF) IV Solution (NEO/PED)  - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
☐ ceFAZolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐ clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option 10 mg/kg, IntraVENOUS, Once, For 1 Doses
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	Patient Name (First, middle initial and last):                                         	                                      DOB:                                   

	 Antibiotics (Preoperative phase of Care)




☐  Bronchoscopy/Endoscopy (Selection Required)
☐ Endoscopy with or without biopsy or without dilation - no antibiotics
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☐  General Surgery/Gastrointestinal (Selection Required)
☐  Clean without risk factors (e.g. -pyloromyotomy, umbilical hernia, pre-pubertal inguinal hernia, orchiopexy, gastroschisis reduction at bedside, ventral hernia w/o mesh) - no antibiotics recommended
☐  Clean with risk factors (e.g. implant; esophageal except perforation; splenectomy; adrenalectomy; retroperitoneal lymph node biopsy; omphalocele repair); clean contaminated/proximal GI (e.g. stomach; biliary; proximal small bowel); G-tube placement; non-obstructed small intestine (Selection Required)
☐    ceFAZolin (ANCEF) IV Solution (NEO/PED)  - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
 ☐   ceFAZolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐    clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐   Contaminated or high risk for gram-negative colonization or dirty (e.g. esophageal perforation; biliary; hepatic; bowel obstruction; appendix; colon; anorectal) (Selection Required)
  BMC Only (Selection Required) Select based on patients’ weight and age
☐   LESS than or equal to 2 kg (Selection Required)
☐   LESS than or equal to 7 days old (Selection Required)
☐   piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes
☐    8 to 28 days old (Selection Required)
☐    LESS than or equal to 30 weeks GA (Selection Required)
☐   piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once
☐    GREATER than 30 weeks GA (Selection Required)
☐    piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
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	 Antibiotics (Preoperative phase of Care)



General Surgery Cont’d
 ☐  29 to 60 days old (Selection Required)
☐   piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  GREATER than 2 kg (Selection Required) 
☒    LESS than 60 days old (Selection Required) 
☐    piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐   2 to 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐    GREATER than 9 months old (Selection Required) 
☐    piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED)100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
All Other Sites (Selection Required) select based on patients’ weight and age 
☐    LESS than or equal to 2 kg (Selection Required)
☐  LESS than or equal to 7 days old (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV syringe (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, For 1 Doses
☐    8 to 28 days old (Selection Required)
 ☐   LESS than or equal to 30 weeks GA (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
☐    GREATER than 30 weeks GA (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐    29 to 60 days old (Selection Required) 
☐   piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
☐    GREATER than 2 kg (Selection Required)
☐   LESS than 60 days old (Selection Required)
☐   piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
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General Surgery Cont’d
☐    2 to 9 months old (Selection Required) 
☐   piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐  GREATER than 9 months old (Selection Required)  
☐   piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐  Alternative for First Line Antibiotic (Allergy) (Selection Required)
☐    ciprofloxacin (CIPRO) IV infusion (PED) 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐    metroNIDAZOLE (FLAGYL) IV syringe (NEO/PED) 15 mg/kg, IntraVENOUS, Once, For 1 Doses
Diagnostic laparoscopy or laparotomy for bowel obstruction (Selection Required) 
BMC ONLY select based on patients’ weight and age
☐    LESS than or equal to 2 kg (Selection Required)
☐  LESS than or equal to 7 days old (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes
☐    8 to 28 days old (Selection Required)
☐    LESS than or equal to 30 weeks GA (Selection Required)
☐   piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once
☐    GREATER than 30 weeks GA (Selection Required)
☐   piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
 ☐    29 to 60 days old (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐   GREATER than 2 kg (Selection Required) 
☐   LESS than 60 days old (Selection Required) 
☐    piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐    2 to 9 months old (Selection Required) 
☐    piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
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	 Antibiotics (Preoperative phase of Care)



Diagnostic laparoscopy or laparotomy for bowel obstruction Cont’d- (Selection Required) 
☐  GREATER than 9 months old (Selection Required) 
☐    piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED)100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
  All other Sites Select based on patients’ weight and age
☐    LESS than or equal to 2 kg (Selection Required)
☐    LESS than or equal to 7 days old (Selection Required)
☐    piperacillin-tazobactam (ZOSYN) IV syringe (NEO/PED) 100 mg/kg of piperacillin 100 mg/kg of piperacillin, IntraVENOUS, Once, For 1 Doses
☐   8 to 28 days old (Selection Required)
☐    LESS than or equal to 30 weeks GA (Selection Required)
☐    piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
☐    GREATER than 30 weeks GA (Selection Required) 
☐    piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐   29 to 60 days old (Selection Required) 
☐    piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED)8 0 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
☐   GREATER than 2 kg (Selection Required)
☐   LESS than 60 days old (Selection Required)
☐    piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐   2 to 9 months old (Selection Required) 
☐    piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐   GREATER than 9 months old (Selection Required)  
☐   piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐    Alternative for First Line Antibiotic (Allergy) (Selection Required)
☐   ciprofloxacin (CIPRO) IV infusion (PED) 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐   metroNIDAZOLE (FLAGYL) IV syringe (NEO/PED) 15 mg/kg, IntraVENOUS, Once, For 1 Doses
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☐  Genitourinary (Selection Required) 
☐  Clean without risk factors (e.g. pre-pubertal: orchiopexy, orchiectomy, inguinal hernia repair, salpingoopherectomy) (Selection Required) No Antibiotics recommended 
☐ Clean with risk factors (e.g. lower urinary track instrumentation; hypospadias repair; nephrectomy; oopherectomy) (Selection Required)
☐  ceFAZolin (ANCEF) IV Solution (NEO/PED)  - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
☐  ceFAZolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐ clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐  Clean-contaminated or contaminated with entry into the intestine (e.g. Monti; prostate biopsy; implant placement; closure urethrovaginal and rectourethral fistula) (Selection Required)
BMC Only (Selection Required) Select based on patient’s weight and age. 
 ☐ LESS than or equal to 2 kg (Selection Required)
☐ LESS than or equal to 7 days old (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes
☐  8 to 28 days old (Selection Required)
☐ LESS than or equal to 30 weeks GA (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once
☐ GREATER than 30 weeks GA (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  29 to 60 days old (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 
Doses
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Genitourinary Cont’d (Selection Required)
☐  GREATER than 2 kg (Selection Required) 
☐ LESS than 60 days old (Selection Required) 

☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐ 2 to 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐ GREATER than 9 months old (Selection Required)  
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
All Other Sites- select based on patients’ weight and age
☐  LESS than or equal to 2 kg (Selection Required)
☐  LESS than or equal to 7 days old (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV syringe (NEO/PED) 100 mg/kg of piperacillin 100 mg/kg of piperacillin, IntraVENOUS, Once, For 1 Doses
☐  8 to 28 days old (Selection Required)
 ☐  LESS than or equal to 30 weeks GA (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
☐  GREATER than 30 weeks GA (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐  29 to 60 days old (Selection Required) 
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
☐ GREATER than 2 kg (Selection Required)
☐  LESS than 60 days old (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐  2 to 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
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Genitourinary Cont’d (Selection Required)
☐  GREATER than 9 months old (Selection Required)  
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 

Alternative for First Line Antibiotic (Allergy) (Selection Required)
☐ ciprofloxacin (CIPRO) IV infusion (PED) 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐ metroNIDAZOLE (FLAGYL) IV syringe (NEO/PED) 15 mg/kg, IntraVENOUS, Once, For 1 Doses
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☐  Head and Neck (selection required)
☐   Clean Cases-NO Antibiotics (e.g tonsillectomy, adenoidectomy or tympanostomy tubes) no antibiotics recommended
☐    Clean Cases with Risk Factors (e.g. lymph node biopsy, regional lymph node dissection, thyroid, sinus, excision neck mass, ear cases except tympanostomy tubes; facial fractures; tracheal injury repair) 
☐    ceFAZolin (ANCEF) IV Solution (NEO/PED)  - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
☐    ceFAZolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐    clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐   Cases that Infringe on or Upon Oral Cavity or Aerodigestive Tract Cases (e.g. cleft palate; Le forte fracture repair; mandibular fracture repair; orbital fracture repair; alveolar bone graft; rhinoplasty; infected ear and sinus surgery; branchial cleft anomaly; thyroglossal duct cyst, tumor resection)
☐   ampicillin-sulbactam (UNASYN) IV syringe (NEO/PED) 50 mg/kg of ampicillin, IntraVENOUS, Once
☐   clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option **10 mg/kg, IntraVENOUS, Once, For 1 Doses
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☐   Lymphatic (Selection Required)
☐    Biopsy; major regional resection; neck dissection; excision lymphatic malformation (Selection Required)
☐     ceFAZolin (ANCEF) IV Solution (NEO/PED)  - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
☐     ceFAZolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐    clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option 10 mg/kg, IntraVENOUS, Once, For 1 Doses
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☐     Neurosurgery
☐  Routine Elective-Implants (Shunts, vagal nerve stimulators, baclofen pumps, external ventricular drains) (Selection Required)
☐  Routine Elective Including Implants (Selection Required) 
☐ ceFAZolin (ANCEF) IV Solution (NEO/PED)  - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
☐ ceFAZolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐ clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐ Routine Elective-Implants MRSA Positive (Selection Required)
☐ vancomycin (VANCOCIN) IV syringe (NEO/PED) 15 mg/kg, IntraVENOUS, Once, For 1 Doses
☐  Myelomeningocele-select both
☐  ampicillin 100 mg/mL IV syringe (NEO/PED) 50 mg/kg, IntraVENOUS, Once, For 1 Doses IntraVENOUS, Once, For 1 Doses
☐ gentamicin (GARAMYCIN) IV syringe (NEO/PED) IntraVENOUS, Once, For 1 Doses
☐  Alternative First-Line Allergy -select both
☐ gentamicin (GARAMYCIN) IV syringe (NEO/PED) IntraVENOUS, Once, For 1 Doses
☐ vancomycin (VANCOCIN) IV syringe (NEO/PED) 15 mg/kg, IntraVENOUS, Once, For 1 Doses
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☐  Ophthalmologic (Selection Required)
☐  Strabismus; Nasolacrimal duct
☐  tobramycin-dexamethasone (TOBRADEX) ophthalmic suspension,1 drop, Once, For 1 Doses
☐  tobramycin-dexamethasone (TOBRADEX) ophthalmic ointment 0.5 inches, Both Eyes, Once, For 1 Doses
☐  neomycin-polymyxin-dexamethasone (MAXITROL) ophthalmic ointment Once, For 1 Doses
☐  Eyelid
☐  erythromycin (ROMYCIN) 5 mg/gram (0.5 %) ophthalmic ointment. Both Eyes, Once, For 1 Doses
☐ bacitracin ophthalmic ointment Once, For 1 Doses place at end of case
☐  Intraocular 
☐ moxifloxacin (VIGAMOX) 0.5 % ophthalmic solution Place at end of case
☐  Intraocular Trauma
☐ ceFAZolin (ANCEF) IV Solution (NEO/PED) - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
☐ ceFAZolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐ moxifloxacin (VIGAMOX) 0.5 % ophthalmic solution 1 drop, Ophthalmic, TID, 
☐ cefTAZidime (FORTAZ) 0.45 mL intraVITREAL injection  0.1 mLs, IntraVITREAL, Once, For 1 Doses 
☐ vancomycin (VANCOCIN) 0.4 mL intraVITREAL injection = 0.1 mLs, IntraVITREAL, Once, For 1 Doses 
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☐ Orthopedic (selection Required)
☐ Clean without risk factors (e.g. casting; trigger finger; simple soft tissue; closed reduction) - no antibiotics
☐  Clean with risk factors (e.g. open extremity fractures with possible hardware implantation including simple pinning with low or no risk of contamination, e.g. grade 1 fractures) (Selection Required)
☐ ceFAZolin (ANCEF) IV Solution (NEO/PED)  - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
☐    ceFAZolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐    clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐    Clean-contaminated, contaminated or dirty (e.g. Open extremity fractures, or extensive soft tissue injury; suspected or known fecal/environmental contamination - Grade 2 or 3) (Selection Required)
☐   BMC Only (Selection Required)
☐    LESS than or equal to 2 kg (Selection Required)
☐   LESS than or equal to 7 days old (Selection Required)
☐   piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes
☐    8 to 28 days old (Selection Required)
☐   LESS than or equal to 30 weeks GA (Selection Required)
☐   piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once
☐    GREATER than 30 weeks GA (Selection Required)
☐   piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  29 to 60 days old (Selection Required)
☐    piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐ GREATER than 2 kg (Selection Required) 
☐  LESS than 60 days old (Selection Required) 
☐   piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
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Orthopedic Cont’d 
☐  2 to 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐ GREATER than 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED)100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
All other Sites Select based on patients’ weight and age
☐  LESS than or equal to 2 kg (Selection Required)
☐  LESS than or equal to 7 days old (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV syringe (NEO/PED) 100 mg/kg of piperacillin 100 mg/kg of piperacillin, IntraVENOUS, Once, For 1 Doses
☐  8 to 28 days old (Selection Required)
 ☐  LESS than or equal to 30 weeks GA (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
☐  GREATER than 30 weeks GA (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐  29 to 60 days old (Selection Required) 
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
☐  GREATER than 2 kg (Selection Required)
☐ LESS than 60 days old (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐  2 to 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  GREATER than 9 months old (Selection Required)  
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
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	 Antibiotics (Preoperative phase of Care)



Orthopedics Cont’d Clean-contaminated, contaminated or dirty (e.g. Open extremity fractures, or extensive soft tissue injury; suspected or known fecal/environmental contamination - Grade 2 or 3) Other Sites
Alternative for First Line Antibiotic (Allergy) (Selection Required)
☐  ciprofloxacin (CIPRO) IV infusion (PED) 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐ metroNIDAZOLE (FLAGYL) IV syringe (NEO/PED) 15 mg/kg, IntraVENOUS, Once, For 1 Doses
☐  Hip fracture repair; cases requiring implantation of internal fixation devices (Selection Required)
☐  Hip fracture repair; cases requiring implantation of internal fixation devices (Selection Required)
☐  BMC Only (Selection Required)
☐  LESS than or equal to 2 kg (Selection Required)
☐ LESS than or equal to 7 days old (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes
☐  8 to 28 days old (Selection Required)
☐ LESS than or equal to 30 weeks GA (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once
☐  GREATER than 30 weeks GA (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐ 29 to 60 days old (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  GREATER than 2 kg (Selection Required) 
☐  LESS than 60 days old (Selection Required) 
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  2 to 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐ GREATER than 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED)100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
All other Sites Select based on patients’ weight and age
☐  LESS than or equal to 2 kg (Selection Required)
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Orthopedics Cont’d Hip fracture repair; cases requiring implantation of internal fixation devices 
☐  LESS than or equal to 7 days old (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV syringe (NEO/PED) 100 mg/kg of piperacillin 100 mg/kg of piperacillin, IntraVENOUS, Once, For 1 Doses
☐ 8 to 28 days old (Selection Required)
☐ LESS than or equal to 30 weeks GA (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐ GREATER than 30 weeks GA (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  29 to 60 days old (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐ GREATER than 2 kg (Selection Required) 
☐  LESS than 60 days old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  2 to 9 months old (Selection Required) 
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  GREATER than 9 months old (Selection Required)  
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐  Alternative for First Line Antibiotic (Allergy) (Selection Required)
☐ ciprofloxacin (CIPRO) IV infusion (PED) 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐ metroNIDAZOLE (FLAGYL) IV syringe (NEO/PED) 15 mg/kg, IntraVENOUS, Once, For 1 Doses
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☐  Plastic (Selection Required) 
☐  Clean without risk factors - no antibiotics
☐ Clean with risk factors (e.g. excision lesions; primary repair uncomplicated traumatic wounds) (Selection Required) 
☐  ceFAZolin (ANCEF) IV Solution (NEO/PED)  - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
☐ ceFAZolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐  clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option 10 mg/kg, IntraVENOUS, Once, For 1 Doses
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☐ Skin and Soft Tissue (Selection Required) 
☐ Clean without risk factors (e.g. excision of small lesions with primary closure) (Selection Required)  
☐  ceFAZolin (ANCEF) IV Solution (NEO/PED)  - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
☐ ceFAZolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐ clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option 10 mg/kg, IntraVENOUS, Once, For 1 Doses 
☐  Clean-contaminated, contaminated or dirty (e.g. abscess incision and drainage; pilonidal) (Selection Required)
BMC Only (Selection Required) Select based on patient’s weight and age
☐  LESS than or equal to 2 kg (Selection Required)
☐ LESS than or equal to 7 days old (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes
☐  8 to 28 days old (Selection Required)
☐  LESS than or equal to 30 weeks GA (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once
☐  GREATER than 30 weeks GA (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐ 29 to 60 days old (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐ GREATER than 2 kg (Selection Required) 
☐  LESS than 60 days old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  2 to 9 months old (Selection Required) 
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
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Plastic Cont’d -Skin and Soft Tissue- Clean-contaminated, contaminated or dirty
☐ GREATER than 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED)100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
 Other Sites (selection Required) Select based on patient’s weight and age
☐  LESS than or equal to 2 kg (Selection Required)
☐  LESS than or equal to 7 days old (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV syringe (NEO/PED) 100 mg/kg of piperacillin 100 mg/kg of piperacillin, IntraVENOUS, Once, For 1 Doses
☐  8 to 28 days old (Selection Required)
 ☐  LESS than or equal to 30 weeks GA (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
☐  GREATER than 30 weeks GA (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐  29 to 60 days old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
☐  GREATER than 2 kg (Selection Required)
☐ LESS than 60 days old (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐ 2 to 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  GREATER than 9 months old (Selection Required)  
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐  Alternative for First Line Antibiotic (Allergy) (Selection Required)
☐ ciprofloxacin (CIPRO) IV infusion (PED) 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐ metroNIDAZOLE (FLAGYL) IV syringe (NEO/PED) 15 mg/kg, IntraVENOUS, Once, For 1 Doses
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☐  Spine 
☐ Anterior lumbar spine exposure: spinal fusions for scoliosis and kyphosis (Selection Required)
☐  ceFAZolin (ANCEF) IV Solution (NEO/PED)  - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
☐  ceFAZolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐  clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐ Spinal procedures (e.g. neuromuscular with fusion to pelvis; hip fracture repair; cases requiring implantation of internal fixation devices) (Selection Required)
BMC Only (Selection Required)
☐  LESS than or equal to 2 kg (Selection Required)
☐ LESS than or equal to 7 days old (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes
☐  8 to 28 days old (Selection Required)
☐  LESS than or equal to 30 weeks GA (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once
☐ GREATER than 30 weeks GA (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  29 to 60 days old (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐ GREATER than 2 kg (Selection Required) 
☐ LESS than 60 days old (Selection Required) 
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  2 to 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
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Spine Cont’d.- Spinal procedures
☐  GREATER than 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED)100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
All Other Sites (Selection Required) 
☐  LESS than or equal to 2 kg (Selection Required)
☐  LESS than or equal to 7 days old (Selection Required)
piperacillin-tazobactam (ZOSYN) IV syringe (NEO/PED) 100 mg/kg of piperacillin 100 mg/kg of piperacillin, IntraVENOUS, Once, For 1 Doses
☐  8 to 28 days old (Selection Required)
☐ LESS than or equal to 30 weeks GA (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
☐ GREATER than 30 weeks GA (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐ 29 to 60 days old (Selection Required) 
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
☐  GREATER than 2 kg (Selection Required)
☐  LESS than 60 days old (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐  2 to 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐ GREATER than 9 months old (Selection Required)  
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐  Alternative for First Line Antibiotic (Allergy) (Selection Required)
☐ ciprofloxacin (CIPRO) IV infusion (PED) 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐ metroNIDAZOLE (FLAGYL) IV syringe (NEO/PED) 15 mg/kg, IntraVENOUS, Once, For 1 Doses
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☐ Thoracic (Selection Required)
☐ Clean with risk factors or clean contaminated (e.g. - Needle biopsy of pleura or lung; pleural abrasion or pleurectomy for pneumothorax; thoracoscopy-VATS; thoracotomy w/pulmonary resection/resection of congenital malformations/resection of pediatric thoracic tumors/excision of bronchogenic cyst/ligation of PDA in infants; transcervical or transthoracic resection of mediastinal tumor, thoracentesis, tube thoracostomy) (Selection Required)
☐  ceFAZolin (ANCEF) IV Solution (NEO/PED)  - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
☐  ceFAZolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐ clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐  Contaminated or dirty, if not on IV antibiotics (e.g. drainage of empyema; pulmonary decortication) - no perioperative antibiotics
☐  Contaminated or dirty, if on IV antibiotics (e.g. drainage of empyema; pulmonary decortication) - Provider to reorder current antibiotics
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☐ Vascular (Selection Required)
☐ Clean port or line removal no antibiotics 
☐  All other vascular procedures, including port or tunneled line placement (Selection Required)
☐  ceFAZolin (ANCEF) IV Solution (NEO/PED)  - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
☐  ceFAZolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐  clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option 10 mg/kg, IntraVENOUS, Once, For 1 Doses
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☐ All Other Procedures (Selection Required)
☐  Clean case - no antibiotics indicated (Selection Required)
☐ Clean-contaminated (Selection Required)
☐ ceFAZolin (ANCEF) IV Solution (NEO/PED)  - BMC ONLY 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg dose is 2000 mg. Weight GREATER than 120kg dose is 3000 mg.
☐ ceFAZolin (ANCEF) IV Syringe (NEO/PED) 30 mg/kg, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses. Weight LESS than 66kg dose is 30mg/kg. Weight 66-120kg is 2000 mg. Weight GREATER than 120 kg dose is 3000 mg.
☐ clindamycin (CLEOCIN) IV (NEO/PED) - Allergy First-Line Option 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐  Contaminated or dirty (Selection Required)
BMC Only (Selection Required) Select based on patient’s weight and age
☐ LESS than or equal to 2 kg (Selection Required)
☐ LESS than or equal to 7 days old (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes
☐  8 to 28 days old (Selection Required)
☐  LESS than or equal to 30 weeks GA (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once
☐  GREATER than 30 weeks GA (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐ 29 to 60 days old (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  GREATER than 2 kg (Selection Required) 
☐ LESS than 60 days old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  2 to 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
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	Patient Name (First, middle initial and last):                                         	                                      DOB:                                   

	 Antibiotics (Preoperative phase of Care)



All Other Procedures Cont’d-Contaminated or dirty (Selection Required)
☐ GREATER than 9 months old (Selection Required) 
☐ piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐ Other Sites (selection Required) Select based on patient’s weight and age
☐ LESS than or equal to 2 kg (Selection Required)
☐ LESS than or equal to 7 days old (Selection Required)
☐ piperacillin-tazobactam (ZOSYN) IV syringe (NEO/PED) 100 mg/kg of piperacillin 100 mg/kg of piperacillin, IntraVENOUS, Once, For 1 Doses
☐  8 to 28 days old (Selection Required)
 ☐  LESS than or equal to 30 weeks GA (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
☐  GREATER than 30 weeks GA (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
 ☐  29 to 60 days old (Selection Required)
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐  GREATER than 2 kg (Selection Required) 
☐  LESS than 60 days old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses
☐ 2 to 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED) 80 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses 
☐  GREATER than 9 months old (Selection Required) 
☐  piperacillin-tazobactam (ZOSYN) IV solution (NEO/PED)100 mg/kg of piperacillin, IntraVENOUS, Once, Administer over: 30 Minutes, For 1 Doses  
☐  Alternative for First Line Antibiotic (Allergy) (Selection Required)
☐ ciprofloxacin (CIPRO) IV infusion (PED) 10 mg/kg, IntraVENOUS, Once, For 1 Doses
☐  metroNIDAZOLE (FLAGYL) IV syringe (NEO/PED) 15 mg/kg, IntraVENOUS, Once, For 1 Doses
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	Patient Name (First, middle initial and last):                                         	                                      DOB:                                   

	 Antibiotics (Preoperative phase of Care)




☐  Antibiotics TBD - ensure verification prior to surgical intervention 
☐  Call surgeon to verify antibiotic order preoperatively
☐  Administer preoperative phase of care antibiotics
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